
i- 1 2 3 4 5 6 7 8 7 

A 

B 

[ 

D 

E 

F 

1 

�lt �enc� �
/0 

2 

ra 

0 

0 

© 
□ Q�

i) 

�o 
•• 

0 

RevNo I Revision note Date Signature! Checked 

3 

4 

5 I 35610-500001-WS I Control panel !�if

A 

B 

[ 

D 

E 

F 

4 313 O 0-5 O O O O 1-0 O E l e c t r i c a l m a c h i n e t�
GI V I IG 

3 51100-500001-H2 Frame parts llJ# 

2 16600-500001-WS Fuel tank parts I jiJ# 

1 10100-18801-00 Engine I t�l 
NO Part No. English Chinese 
ltemref Quantity Title/Name, designation, material, dimension etc Article No./Reference 

HI Designed by Checked by Approved by - date Filename Date Scale H 
XXX XXX XXX - 00/00/00 Exploder 1:1 

I I 
Generator Exploder 

I KM6500 I idition I �;rt I 
L 

1 I 2 I 3 I I I I I I ! I I I I I I 6 I 7 I 8 _J 



r- 1 2 3 4 5 6 7 8 7 

A 

B 

[ 

10 

D 

E 

F 

G 

H 

1 

47 

· 48

✓ 
._ 

1 
14 

13 1 

._ 

19 

2 3 

49 
��

o 51

RevNo I Revision note 

6
� ,,,,

JnN./:�, 

72 

� I/ � 
75 

I Qi( 76 
5 3 

/ 

�
-

'-{g 

°' 

54 / ,,�o, #,_ = � 
� I

55 
56 

57 
52 

),,, 
58 � >�-..AU7 81 

60_
59 

__ 
' 

���/ 

79 
80 

87 

Date ISignaturel Checked 

25 // 

�7� 63
\

V 82 83 84 
� 64\ 85 

a C) 

� 
89 
90 

�88 

r.,,, I 26 
6 2t 28/ /

7 

/ 
I --

1' .. (!ji 
J�rlP\\ 

98 

35 36 37 38

97A 

86 

39 40� 
414,f 

/Cb 

97 

6 

� "91 
' \ �2

95 

93 94 
(I ,____ 

42 'Y? 
43 

44 
45

� 
�-

46 

ltemref I Quantity I Title/Name, designation, material, dimension etc 
Designed by 

I 
Checked by 

I 
Approved by - date 

I 
Filename

XXX XXX XXX - 00/00/00 Exploder

Article No./Reference 

Date Scale 
1:1 

Engine Exploder 
KM6500 

7 8 

Edition I Sheet
0 2/7 

A 

B 

[ 

D 

E 

F 

G 

H 

� 

2 



I. 1

A 

-

NO Part No. 
1 16012-18801-00 

B 2 16070-18801-00 
3 90305-0600-00 
4 16065-18801-00 

-

5 16061-18801-00 
6 16062-18801-00 

[ 7 16063-18803-00 
8 16072-16801-00 
9 16520-18802-00 

-

10 90001-0608-00 
11 28233-18801-00 

D 12 28225-18801-00 
13 28229-18801-00 

,, 14 28226-16801-00 
15 28239-16801-00 
16 28243-18801-00 

E 17 28224-16801-00 
18 28242-16801-00 

- 19 90001-0615-00 
20 90001-0612-00 
21 35540-16801-R1 

F 

22 28110-18801-W5 
23 13501-18801-00 

- 24 28002-18801-00 
25 19352-18801-00 

G 
26 13510-18801-00 
27 90682-18801-00 
28 90001-0835-00 

- 29 11007-18801-00 
30 11017-18801-00 

H 

L 

I 

English Name 
Pullinq Sprinq 
Governor Arm 
Nut M6 
Gasket 
Governor Lever 
Governor Rod 
Governor Sprinq 
T Bolt 
Governor ban parts 
Bal t M6x8 
Pullinq Tray Cover 
Sprinq 
Pullinq Tray 
Sprinq 
Startinq feet 
Pin 
Clip Sprinq 
Impacted ban 
Bolt M6x15 
Bolt M6x12 
Switch 
Lead Wind Cover 
l ywheel Nut
Startinq Claw
Fan
Flywheel Parts
Seal,Oil
M8x35 Bolt 
Oil drain Pluq 
Gasket 

2 

Chinese Name 
!l

�tit 

M61f 
ti 

�tiff 

�tiff 

�tit 

TIit 
�tJMJ: 

M6x81t 
ill 

�· 

tihfifH: 

li�l 

��, 

ffi 
tl 

ltl 

M6x151t 
M6x121t 
** 

l�,

1llf 

��� 
�� 
11 

1# 

M8x35 It 
j)WU 

ti 

I 3 

Q'TY NO Part No. 
1 31 90001-0612-00 
1 32 37050-16801-00 
1 33 11310-18801-00 
1 34 90502-0814-00 
1 35 37060-18801-00 
1 36 90001-0614-00 
1 37 90548-6207-00 
1 38 16400-18801-00 
1 39 90524-16801-0( 
3 40 13012-18801-00 
1 41 13013-18801-00 
1 42 11001-18801-00 
1 43 15010-18802-W 1
2 44 90681-18802-00 
2 45 11411-18802-00 
1 46 90001-0840-00 
1 47 28210-16801-00 
1 48 28221-18801-00 
1 49 90001-0625-00 
4 50 30400-18801-00 
1 51 90502-1220-00 
1 52 12003-18801-00 
1 53 17001-18801-00 
1 54 16100-18804-00 
1 55 16001-18801-00 
1 56 16003-18801-00 
2 57 17002-18801-00 
2 58 90203-18803-00 
2 59 12140-18801-00 
2 60 12131-18801-00 

I 

English Name 
M6x12 Bal t 
Interdiction Orqan 
Crankcase Parts 
Pin¢8X14 
Oil Sensor 
M6x14 Bolt 
Bearinq 6207 
Governor Gear 
Half-round Key 
Connectinq Rods Cover 
Connectinq Rods Bal t 
Crankcase qasket 

Oil Gauqe 
Gasket 
Crankcase Cover 
Bolt M8x40 
Startinq Handspike 
Startinq Line 
M6x25 Bolt 
lqnition Block Parts 
pin ¢12X20 
Cylinder Head Bolt 
Air Cleaner Gasket 
Carburetor 
Carburetor Gasket 
Carburetor Adiabatic Boaed 

Carburetor Adiabatic Baaed Gasket 

Carburetor Bal t 
Cylinder Head 
Cylinder Head Gasket 

I 

4 

Chinese Name 

I 

M6x12 It 
i1itl 

,� 

�ftffi¢8X14 

lmit�I 

M6x14 It 
6207ti 
�tit 
too• 

itffl 

itfflt 
IJt� 

imR 

ti 

itmll 

M8x40 It 
�ihti 

�iJJiY:fl 

M6x25 It 
Al.Kl 

�ftffi¢12X20 
�it¾lt 
�ilt 

1tml 

1tmlt� 

1tmll#.!J 

1tmll#.!Jt 

»'.Jlt 
�it¾ 

�it¾t� 

I I 

5 I 6 

Q'TY NO Part No. English Name 
1 61 12121-18801-00 Exhaust Valve 
1 62 12111-18801-00 Inlet Valve 
1 63 14081-18801-00 Tappet 
2 64 14200-18801-00 Camshaft 
1 65 17004-18802-00 Rubber Tube 
2 66 12101-18801-00 Guide seal 
2 67 12112-18801-00 Inlet Valve Sprinq Retainer 
1 68 12107-18801-00 Exhaust Valve Sprinq Retainer 
1 69 12103-18801-00 Valve Sprinq 
1 70 30010-16801-00 Soark Plua 
2 71 90001-0612-00 Bolt M6x12 
1 72 12410-18801-00 Cylinder head cover 
1 73 12004-18801-00 C vlinder head cover Gasket 
2 74 14312-16801-00 Nut 
1 75 14314-16801-00 Nut 
7 76 14311-18801-00 Rocker 
1 77 17100-18805-00 Air Cleaner 
1 78 14313-16801-00 Rocker Bolt 
2 79 14090-18801-00 Push-Rod Keep Frame 
1 80 14071-18801-00 Push-Rod 
2 81 18001-18801-00 Exhaust pipe Gasket 
4 82 19304-18801-00 Lead Windboard 
1 83 90001-0612-00 Bolt M6x12 
1 84 90203-16801-00 Double Bolt 
1 85 13122-18801-00 Piston pin Clip Sprinq 
1 86 13010-18801-00 Connectinq Rods 
1 87 18100-500001-00 Muffler 
2 88 90305-0800-00 Nut MB 
1 89 13201-18801-00 Piston Ring 1 
1 90 13202-18801-00 Piston Ring 2 

i7 

I
V 

I I I I 

I 
RevNo I Revision note 

Chinese Name 

j�,M 

t,M 

�t 

8ttm 
t,, 

�)W-

t,MJf! 
j�,MJf! 
,MJl 
Ail 

M6x12 It 
,kit 

'k}l�#f 

,Mtflf 
,M�flf 
,Mlf 
�-I 

lflt 
�fflfrff½

ftff 

j�,,i� 

tJt�• 

M6x12 It 
»:¾It
ilffitl 

tff 

frl 

MB If 
JJij1 
Jlij2 

Q'TY 
1 
1 
2 
1 
1 
2 
1 
1 
2 
1 
4 
1 
1 
2 
2 
2 
1 
2 
1 
2 
1 
1 
1 
2 
2 
1 
1 
2 
1 
1 

ltemref I Quantity 

Designed by 
XXX 

7 I 
I Date !Signature Checked

NO Part No. English Name Chinese Name Q'TY 
91 13210-18801-00 Oil Rinq ijij 1 
92 13121-18801-00 Piston Pin !Jffi 1 
93 13111-18801-00 Piston JJ 1 
94 13300-18802-00 Crankshaft ii 1 
95 15010-18802-W 4 Oil Ruler j)W,R 1 
96 13401-18801-00 balanceshaf t tttm 1 
97 90548-6202-00 bearinq 6202 6202tm! 2 
98 30300-18801-00 Startinq motor tihti 1 

Title/Name, designation, material, dimension etc Article No./Reference 

Checked by Approved by - date Filename Date Scale 
XXX XXX - 00/00/00 Exploder 1:1 

Engine Exploder 
Edition Sheet 

KM6500 
0 3/7 

7 

A 

-

B 

-

[ 

D 

E 

F 

-

G 

-

H 

� 



r- 1 2 3 4 5 6 7 8 7 

B 4 

[ 

2 

D 

E 

F 

G 

3 90683-200001-00 Iron cover it 6 16652-200001-00 Filter net t� 9 
HI 2 16601-200001-00 Rubber gasket tti 5 16 730-200001-00 Fuel tank Cover )W�t 8 

1 I 16620-500001-W51 Fuel tank ijl 4 90007-0625-00 Bolt M6X25 ltM6X25 7 
NOi Part No. I English Chinese NO Part No. English Chinese NO 

1 I 2 I 3 I I I I I 

16750-200001-00 
90007-0512-00 
37200-200001-00 

Pclf t No. 
I V I I 

Fuel switch 
Bolt M5X12 
Fuel Meter 

English 
I I I I 

)W** 

Ii M5X12 
ijfU 

Chinese 
6 

RevNo I Revision note 

9 

ltemref I Quantity Title/Name, designation, material, dimension etc 

Designed by Checked by Approved by - date Filename 
XXX XXX XXX - 00/00/00 Exploder 

Date Signature! Checked 

Article No./Reference 

Date Scale 
1:1 

I Fuel tank parts Exploder
! KM6500 

I 7 I 
I

Edition 

I
Sheet 

0 4/7 

8 

A 

B 

[ 

D 

E 

F 

G 

IH 

_J 

3 



r- 1 2 3 4 5 6 7 8 7 

A 

B 

[ 

D 

E 

4 

F 

G 

3 190001-0612-00 I Bal t M6X12 

HI 2 118002-500001-00 I Guard ban 

1 I 51100-500001-H2 I Frame I 

NO Part No. English 
1 

It M6X12 
�,i 

�* 
Chinese 

2 

6 51014-500001-00 Rubber feet 

5 90305-0800-00 Nut MB 

I 4 151009-500001-00 I Shake Feet 
NO Part No. English 

3 

llW 

It MB 
i1w 

Chinese 

8 
7 
NO 

e 

31112-500001-00 
31110-500001-00 

p No. 

� � � 
r 

J 
\ ,£ 

Battery Line tim� 

Battery tti 

English Chinese 
6 

RevNo I Revision note Date Signature! Checked 

ltemref I Quantity Title/Name, designation, material, dimension etc Article No./Reference 

Designed by Checked by Approved by - date Filename Date I Scale 
XXX XXX XXX - 00/00/00 Exploder 1:1 

KM6500 

7 8 

Edition SheetFrame parts Exploder 
I 

0 5/7 

A 

B 

[ 

D 

E 

F 

G 

IH 

_J 

4 



r- 1 2 3 4 5 6 7 8 7 

A 

B 

[ 

D 

E 

F 

G 

4 I 18030-500001-00 I Hang feet 

3 190001-0612-00 1 Bolt M6X12 

HI 2 I 31310-500001-00 I Stator 

1 I 31330-500001-00 I Rotor 

NO Part No. English 

1 

I 

iJ 

It M6X12 

tf 

�f 

Chinese 
2 

8 90007-0512-00 Bolt M5X12 

7 31301-500001-00 Junction Box 

6 31320-500001-00 Carbon brush 

I 5 I 30048-500001-00 I Stator bolt

NO Part No. English 

3 

I 

It M5X12 

l�i

lfJ 

ttll 

Chinese 

12 3004 9-500001-00 

11 30021-500001-00 
10 30060-500001-00 

I 9 I 30022-500001-H2 I 
NO p No. 

4 

Rotor bolt I Jflt 

Generator End Bell titi 

Ad just Vol tageRegulator �a, 

Back Cover I ffii I 
English Chinese 

6 

RevNo I Revision note 

6 

1111() 

1111() 

ltemref I Quantity 

Designed by 
XXX 

8 9 

1111() � 

Title/Name, designation, material, dimension etc 

Checked by Approved by - date Filename 
XXX XXX - 00/00/00 Exploder 

Date ISignaturel Checked 

Article No./Reference 

Date I Scale 
1:1 

I I
Electrical machine Exploder 

KM6500 

7 8 

Edition Sheet 
0 6/7 

A 

B 

[ 

D 

E 

F 

G 

IH 

_J 

5 



r- 1 2 3 4 5 6 7 8 7 

A 

--

r 1 
B 

r3 

--

[ 
, 

0 

-- -• 

, 
D 

0 

18 

E 

--

9 

F 

G 

---I 

3 137114-200001-00 I Voltage meter DC circuit I 1tifl 19 '35614-200004-H1 Itlft 6 35655-200001-00 
breaker 

HI 2 135160-200003-00 I Engine switch t�i*� 5 35614-500004-H1 Socket it 8 30060-200001-00 

1 I 35650-500001-W5 I Control panel !$JiiiJ 4 35645-500003-00 AC ciecuit breaker �till 7 30022-200001-H2 
NO Part No. English Chinese NO Part No. English Chinese NO p No. 

1 2 3 

�� 

Socket I

Earth bolt 
DC Junction pole 

English 

r4 

ft') 

RevNo Revision note Date Signature Checked 

s 6 

-t 

' 

® 0 

!) 

® 
l ,....,. J 

� Al 

I 

it 

fijff1 

12V1tl!l! 

Chinese 
6 

0 

"1P 

8 

ltemref Quantity Title/Name, designation, material, dimension etc Article No./Reference 

Designed by Checked by Approved by - date Filename Date Scale 
XXX XXX XXX - 00/00/00 Exploder 1:1 

Control panel Exploder 
KM6500 

7 8 

Edition Sheet 
0 7/7 

A 

---

B 

---

[ 

---

D 

E 

---

F 

G 

---

IH 

_J 

6 


	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

